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XIAMEN GREEN MOUNTAIN IMP.&EXP.CO.,LTD
(PUTIAN MIN ZHONG PACKING ACCESSORIES CO.,LTD)
2/F.,FUJIAN GUARANTY BLAG.,137 HUALIN ROAD,FUZHOU 350003,FUJIAN,CHINA

The following sample(s) was/were submitted and identified on behalf of the applicant as

One sample of desiccant marked “Plant Pack”.

Client Reference Information i

Product Name : Plant Pack

Product Style No. i

Manufacturer !

Manufacturer Address #

End Uses o

Country of Origin o/

Country of Destination v

Date of Sample Received :Jun 19, 2009

Testing Period :Jun 19, 2009 ~ Jul 30, 2009

Signed for and on behalf of
SGS-CSTC Ltd.

Lily Wang
Account Supervisor
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Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
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Test Sample:

TEST(S) REQUESTED:

Selected test(s) as requested by applicant:

As specified by clients, the effective area of each sample is 26cmx16.5cmx16cm, one group is tested without the
sample Plant Pack, another group is tested with two bags of tested sample Plant Pack, the mould-proof capability
of the submitted sample is analyzed by the mould growth on the surface of leather.

TEST METHOD(S):

Reference to ASTM G 21-1996 Standard Practice for Determining Resistance of Synthetic Polymeric Materials to
Fungi

TEST ORGANISM(S):
Aspergillus niger ATCC9642, Chaetomium globosum ATCC6205, Gliocladium virens ATCC 9645, Aureobasidium
pullulans ATCC15233, Penicillium pinophilum ATCC11797

TEST RESULT(S):
Concentration of spores
Sample name (spores/mL) Mould-proof level (28days)
The group with Plant Pack 1 1x10° 1
The group without Plant Pack ] 4

Note: According to ASTM G 21-1996 Standard Practice for Determining Resistance of Synthetic Polymeric
Materials to Fungi, observed fungi growth rating on the specimens include:

0 —None

1 —Traces of growth (less than 10%)

2 —Light growth (10 to 30%)

3 —Medium growth (30 to 60%)

4 —Heavy growth (60% to complete coverage)

Remark: 1) Testing period: 28 days
2) The leather for this test is provided by client.

*** End of Report ***
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